
M. A. Day Engineering, PC 
 

3 Van Wyck Lane 

Suite 2 

Wappingers Falls, New York 12590 

Phone: 845-223-3202 

Fax: 845-223-3206 
 

 

 

 

Joint Application 
 

 

for the  

 

 

Summit Woods Subdivision 
175-Unit Single-Family Residential Project 

 

 

 

 

 

Town of East Fishkill 

Dutchess County, New York 

 

 

 

 

 

 

Report Prepared for: 

 

ABD Fishkill, LLC 

1995 Broadway – Suite 1200 

New York, New York  10023 

 

 

 

 

 

 

July 20, 2008 

 

 

 



 2 

 

 

Table of Contents 

 
Section 1.................................Joint Application 

 

Section 2.................................Engineering Report for the Water Supply 

Section 2.1..............................Construction Specifications 
[...]

All water main shall be Ductile Iron Pipe (DIP) pipe conforming to AWWA C-151 

specifications.  Each pipe shall be furnished with bell and spigot ends. 

 

2.1.2  Valves: 
 

All valves shall be as manufactured by “Kennedy” meeting AWWA specifications 

for bury-type valves.  The valves shall have iron body, mechanical joint end 

connections with “Mega Lug” restraint system, bronze mounted and equipped with 

double revolving gate discs, parallel seats and compression equalizing ridges.  Valve 

stems are to be bronze, non-rising type.  Gate seat rings shall be bronze.  They shall 

be designed for a working pressure equal to 50% greater than the normal working 

pressure of the water system or 200 psi, whichever is greater.  

 

The contractor shall provide, to the Owner, two (2) long handled wrenches to 

operate the gate valves. 



 28 

 

2.1.3  Fittings: 
 

Mechanical joint fittings shall be full body ductile iron class 54 pipe.  The fittings 

shall consist of a cast iron body rubber gasket, gland and bolts with “Mega Lug” 

restraint system.  Fittings shall be coated with coal tar pitch varnish.  Bolts shall be 

high strength, corrosion resistant alloy with hexagon bolts.  Fittings shall have an 

identical rating as the gate valves listed earlier herein. 

 

2.1.4  Flushing Hydrants: 
 

The Fire Hydrants shall be “Kennedy” Guardian, with 3-way, 5 ¼” valve openings, 

mechanical joint ends with “Mega Lug” restraints, meeting UL-246 and FM-1510. 

 

2.1.5  Services: 
 

The Contractor shall provide all labor, material and equipment including excavation, 

tapping, type “K” copper line, fittings, valves and valve boxes to the right-of-way 

line.  The water service line shall be Type “K” copper meeting ASTM B 88 

standards with compression fittings. 

 

Corporation stop, curb stop and curb box to be “A.Y. McDonald”, or equal. 

 

The Contractor shall make all taps in conformance with the pipe and valve 

manufacturer’s instructions.  All service lines and fittings shall be rated for a 

minimum of 150 psi pressure rating. 

 

2.1.6  Installation: 
 

All pipe installation shall be in accordance with AWWA specifications. 

 

The Contractor shall install all water piping on a firm, full and even bearing layout 

of sand bedding, a minimum of six (6) inch thick throughout the entire length.  

Should the Contractor encounter bedrock, a (6) inch bed of crushed stone or gravel 

bedding shall be required under the pipe.  Over excavation in the trench shall be 

corrected with ¾” crushed stone.  The trench shall be prepared in accordance with 

the manufacturer’s specifications, but at no time will more than 40 feet of trench 

shall be left open. 

 

The Contractor shall install all pipe with a minimum depth of bury of 5 feet.  The 

Contractor shall conduct work to insure that the grade of the pipe is uniform and that 

it generally follows the grade of the proposed finished grade.  The Contractor shall 

maintain a separation of 18 inches (vertical) between the water main and sanitary and 

storm sewer at crossings.  A horizontal separation of 10’ between the water main and 

sanitary and storm sewer shall be maintained everywhere else.  Pipe deflection will 

not exceed the manufacturer’s specifications. 

 



 29 

Prior to placing the pipe in its trench, the Contractor shall inspect and clean the pipe.  

All debris shall be removed from the pipe.  The bell and spigot shall also be 

inspected and cleaned as necessary. 

 

Once the pipe is lowered onto the bedding, it shall be “locked” in with masons sand 

up to the spring line of the pipe.  The sand shall be tamped.  The remaining sand 

shall be installed and tamped in 6” lifts to a minimum depth of 6” above the top of 

the pipe.  The remaining backfill shall be suitable run-of-trench free of any cobbles 

in excess of 4”, frozen soil, organic debris and any other deleterious materials.  The 

owner, and or his representative, reserves the right to reject the run-of-trench 

material.  The run-of-trench shall be installed and tamped in 6” lifts to finished 

grade.  The contractor shall leave a 4” topsoil crown on the trench to compensate for 

any settling over the trench. 

 

At the end of each workday, the pipe shall be plugged to prevent debris from 

entering the pipe. 

 

2.1.7  Testing: 
 

All testing of the distribution system shall be in accordance with the accompanying 

plans or the current AWWA specifications. 

 

It shall be the responsibility of the Contractor to pressure test the entire water 

distribution system.  The Contractor has the option of testing the installation in 

sections or at the completion of the entire installation.   The Engineer shall witness 

the tests so that certification can be made to the Owner & the Department of Health. 

 

After the section of pipe to be tested has been properly installed, the pipe shall be 

tested in accordance with this specification. All air shall be removed from the system 

prior to the beginning of the test. 

 

The test shall be of at least a 2-hour duration.  Test pressures shall not vary more 

than 5 psi for the duration of the test.  No valves shall be operated during the test. 

 

Leakage shall be defined as the quantity of water that must be supplied into the 

newly laid pipe or any valve section thereof to maintain the hydrostatic pressure with 

5 psi of the specified test pressure after the pipe has been filled with water and the air 

has been completely expelled.  A drop in pressure in a test section shall not measure 

leakage over a period of time. 

 

No pipe installation shall be accepted if the leakage is greater than that determined 

under these specifications. 

 

The Contractor shall be responsible for the immediate repair of any leaks or 

deficiencies in the water main in the event of an unacceptable leakage test. 

 

 

 

 



 30 

2.1.8  Disinfection: 
 

The entire water distribution system shall be disinfected in accordance with current 

AWWA C-651 requirements (with the exception of the tablet method) and New 

York State Department of Health requirements after successful testing. 

 

Disinfection and testing of all tanks shall be done in accordance with AWWA C-652 

requirements. 



 31 

 

 

 

 

 

 

 

 

 

Section 2.2 

 

Water Supply Application 



 32 

 

 

 

 

 

 

 

 

 

Section 2.3 

 

Water Conservation Report 



 33 

 

 

 

 

 

 

 

 

 

Section 2.4 

 

Hydrogeological Report 

and 

Water Test Results 



 34 

 

 

 

 

 

 

 

 

 

Section 2.5 

 

Well Location Plan 



 35 

 

 

 

 

 

 

 

 

 

Section 3.0 

 

SPDES Permit Application 



 36 

 

 

 

 

 

 

 

 

 

Section 4.0 

 

Engineering Report  

for the 

Wastewater Treatment Facility 



 37 

 

 

 

 

 

 

 

 

 

Engineering Report 

Wastewater Treatment Facilities 
 

 

Summit Woods 
175-Unit Cluster Subdivision 

 

 

Town of East Fishkill 

Dutchess County, New York 



 38 

General 

 

The Applicant proposes to construct, operate and maintain a complete wastewater 

treatment facility to serve the Summit Woods Subdivision with a total design flow of 

90,000 gpd. 

 

The wastewater treatment facilities are designed to provide an effluent quality that meets 

the Draft SPDES effluent limits outlined by Mr. Thomas Rudolph of the NYSDEC.   

These are as follows: 

 

  BOD5  = 5.0 mg/l 

  SS =10.0 mg/l 

  DO >=7.0 mg/l 

  NH3 =1.5 mg/l (June – October) 

  NH3 =2.2 mg/l  (November – May) 

  TRC = 0.1 mg/l (If chlorine is used for disinfection) 

  Settable Solids <0.1 mg/l 

 

The treated effluent will be piped to the Van Anden Kill which flows into the HJ-49 

NYSDEC wetland. 

 

The basic treatment units and processes to be provided are: 

 

  Comminution with emergency bypass screening 

 Aerated flow equalization 

 Primary clarification 

 Rotating biological contactor (RBC) 

 Secondary clarification 

 Rapid sand filtration 

 Disinfection by chlorination 

 Dechlorination by use of sodium metabisulfite 

 Aerobic sludge digestion 

 Sludge thickening 

  

 

The treatment facilities are designed and located to minimize any impact from noise and 

odors to both on or off-site receptors. 

 

Tertiary treatment will be used as part of the treatment process.  This process will be used 

to further remove ammonia and remove nitrogen. 

 

Total Design Flow 

 

A design total daily flow of 90,000 gpd has been derived with subsequent confirmation 

by the Dutchess County Health Department.  The derivation of the design total flow 

includes a consideration of mandated installation of water savings fixtures by using only 

80% of the historically accepted design factors.  The average daily flow calculations can 

be found on the following page. 

 



 39 

 175 homes (4 bdrm homes) @ 520 gpd/home ≈ 84,000 gallons per day 

 

Rounding up, a value of 90,000 gpd or 62.5 gpm average is used. 

 

Design Peak Hourly Flowrate 

 

The design peak hourly flow rate is derived by using NYDEC’s formula (Harmon’s 

Factor): 

 

 PF = 18 + P 5/4 + P5 where P is the population in thousands 

 

Using 100 gpcd, the peaking factor is 3.829 and the design peak hourly flow rate is 

344,612 gpd or 239.3 gpm. 

 

Using 75 gpcd, the peaking factor is 3.7476 and the design peak hourly flow rate is 

337,282 gpd or 234.2 gpm. 

 

Wastewater treatment processes, particularly the biological processes, are affected by 

wide variations in the inflow rates.  Therefore, flow equalization is provided to mitigate 

the deleterious effects that large variations in the flow rates could have. 

 

 

Design Organic Loadings 

 

For the purpose of design, the influent organic strengths, including all recycled 

sidestreams, are assumed to be that of a moderately strong domestic waste: 

 

 BOD5   ≤ 300 mg/l 

 Suspended Solids ≤ 300 mg/l 

 

 

Comminutor and By-pass Screens 

 

All raw wastewaters will first be subjected to size reduction via a comminutor.  By-pass 

screening is provided for when the comminutor is off line for maintenance and/or repair 

or if an occasional peak inflow exceeds the comminutor capacity. 

 

The comminutor selected has a hydraulic capacity of 275 gpm or 115% of the higher of 

the two peak flow rates previously calculated.  Any flows in excess of the unit’s capacity 

will be automatically diverted to the bar screens. 

 

A gravel stop is provided immediately ahead of the communitor.  This gravel stop must 

be periodically hand cleaned. 

 

If the communitor fails to pass the inflow, the water level will rise until the weir in the 

by-pass channel stop slide gate is reached.  As the water level continues to rise, the 

inflow is automatically diverted to the bar screen channel. 

 

 



 40 

 By-pass weir capacity = 3.33 (0.667)H(1.5) 

 

 For H = 1” , capacity = .0534 cfs = 24gpm 

 For H = 3” , capacity = .2775 cfs = 125 gpm 

 For H = 6” , capacity = .785 cfs = 352 gpm 

 

The floor of the by-pass channel will have a slope of about 2.2% through the bar screen.  

The opening between the fourteen ¼” bars will be 1.25” and the bars will be set at a 45◦ 

angle.  The velocity through the bars at various flow rates is provided as Exhibit A. 

 

At the average flow of 0.14 cfs (90,000 gpd) the velocity is just under 2 fps.  At the 

anticipated peak flow rate of about 0.5325 cfs (239 gpm), the velocity is about 3.1 fps. 

 

 

Flow Equalization 

 

The purpose of the equalization tank is to store some of the wastewaters during periods of 

high inflow and to discharge the stored wastes during periods of low inflow.  Assuming 

that all inflow occurs within a 16 hour period (2/3 of a day), then one third of the total 

wastewater must be stored for discharge during the remaining 8 hour period (1/3 of a 

day).  Therefore, the minimum storage volume should be 30,000 gallons. 

 

There will be minor sidestreams from the skimmers, sludge treatment and sand filter 

backwashing processes entering the equalization tank.  The design outflow rate and 

storage volume should provide a minimal allowance to serve the sidestreams. 

 

The equalization tank has an inside length of 50’, an inside width of 12’ and a working 

depth of 7’ for an effective volume of 4,200 cf or 31,416 gallons.  An additional 3” of 

depth between the design maximum water level and invert of influent piping will permit 

an additional storage volume of 150 cf (1,122 gallons) if necessary. 

 

The design average flow is 62.5 gpm.  Pumps are selected to transfer 63.5 gpm to include 

the equalized sidestream flows. 

 

A row of air diffusers along both longitudinal sides will promote mixing and prevent 

anaerobic conditions.  Diffused air will be provided at a rate of 175 cfm or greater than 

5.5 cfm/1,000 gallons of tank capacity.  The air will be supplied by a single blower; 

standby capacity will be provided via an identical blower that serves as common back up 

with the air supply for the sludge digester, RBC and sand filter aeration processes. 

 

Duplex pumps are provided to transfer the wastewaters to the primary clarifier.  Either 

pump is capable of transferring the designed flow rate.  The pumps will be slide rail 

mounted to facilitate removal for maintenance, repair or replacement. 

 

The pump controls will provide for automatic alternation of pumps used as the lead pump 

and simultaneous triggering of an alarm and operation of the lag pump if the preset high 

water level is attained. 

 



 41 

The blowers and pumps will be connected to the emergency stand-by generator system 

that includes automatic start-up and transfer if a power outage occurs. 

 

Since the static head will vary by 7’, the pumps are sized to deliver more than the design 

delivery rate of 63.5 gpm to a flow splitter box where flows in excess of 63.5 gpm are 

returned to the equalization tank.  The pumps’ capacity is also greater then that necessary 

to maintain a minimum velocity of 2 fps in the 4” force main. 

 

The system head plotted on the pump curve is shown on Exhibit B.  The pump will 

discharge about 132 gpm when level in the equalization tank is maximum and about 92 

gpm when the pump is about to turn off at the low water level.  The corresponding 

velocities in the 4” force main are 3.35 and 2.35 fps. 

 

 

Flow Splitter 

 

The discharge from the equalization pump will discharge to a flow splitter box within the 

process/control building. 

 

The flow splitter consists of a 45 degree vee notch weir and a vertical 6” diameter 

overflow.  Exhibit C provides the flow characteristics of a 45 degree weir and shows that 

at the desired flow rate of 63.5 gpm to the primary clarifier, the inflow can be varied by 

about 8 gpm by varying the depth of flow by about ¼”. 

 

The flow depth is varied to set the desired flow rate by adjusting the threaded 6” overflow 

by as much as 1” from the theoretical elevation.  The numerical flow rate can be 

calibrated by using the effluent flow meter. 

 

There will be a tendency for solids to accumulate within the splitter box; removal of the 

solids can be accomplished by a daily stirring of the compartment. 

 

 

Primary Clarification 

 

A single primary clarifier with a net surface area of 128 sq. ft. is provided to remove the 

easily settleable solids and floatable fats and greases.  At a design inflow rate of 63.5 gpm 

(91,440 gpd) the overflow rate will be 91,440/128 = 714 gpd/sf. 

 

The double sided effluent trough provides about 15.8 lf of weir and limits the weir 

overflow rate to 91,440/15.8 = 5,787 gpd/lf. 

 

Two sludge hoppers with side slopes of 1.75:1 and a bottom plan area of 2’ square are 

provided.  A submersible pump in each sump is controlled by time clocks to remove the 

accumulated sludge as necessary.  The clock controls operate on an hourly cycle and 

enable the Operator to set the frequency and duration of pumping as required.  The sludge 

is transferred to the aerobic sludge digester. 

 

A surface skimmer will continuously remove floatables with the skimmings returned to 

the equalization tank via the drain line provided. 



 42 

 

 

Rotating Biological Contactor 

 

A Rotating Biological Contactor (RBC) and clarifier are designed as the means of 

secondary treatment.  Although the effluent limits of 30 mg/l BOD5 must be met after the 

rapid sand filters, the RBC selection is intended to meet that limit during routine 

operation. 

 

The designed RBC provides 23.75 ksf in each of the first two stages utilizing low density 

media and a minimum of 29.5 ksf of media area in the third and fourth stages, utilizing 

medium or high density media.  The design is conservatively based on manufacturer’s 

current criteria and at lower than expected wastewater temperatures. 

 

Temperature – The design of the RBC process is based on a very conservative 

temperature of no less than 45◦ F.  Due to the relatively short collection system and the 

lack of commercial or industrial wastewater, the temperature of the wastewaters entering 

the flow equalization tank should be 60◦ F or greater.  Use of diffused aeration for 

oxygenation and mixing within the equalization tank will not significantly reduce the 

wastewater temperature whereas use of a floating mechanical aerator could reduce the 

temperature by 2 to 4 degrees.  Placement of the equalization tank within a building 

further reduces any potential loss in heat energy and lowering of wastewater temperature. 

 

RBC Influent – A primary clarifier will reduce the influent BOD5 by up to 35%; primary 

clarifier removal efficiency is assumed to be 30%. 

 

BOD5 to primary clarifier at 63.5 gpm and 300 mg/l = 228.8 lb/day 

 

BOD5 to RBC = 0.70 (228.8) = 160.15 lb./day = 210 mg/l 

 

RBC Sizing @ 55◦ F 

 

First Stage Loading: 

 

 Recommended limit = 8 lbs BOD5 /ksf 

 Minimum first stage = 160.12/9 = 20.0 ksf 

 First stage BOD5 removal = 40% 

 First stage effluent  BOD5 = 0.6 (210) = 126 mg/l 

 

Balance of media required for BOD5 removal to 30 mg/l: 

 

 Additional removal = 120-30 x 100 = 75% 

       120 

 

 Application rate = 3.2 ± gpd/sf 

 Remaining area required for BOD5 removal = 91,440/3.2 = 28.6 ksf 

 

Total minimum RBC are at 55◦ F = 20.0 + 28.6 = 48.6 ksf 

 



 43 

RBC Sizing @ 45◦ 

 

Temperature Correction Factors: 

 

1.4 for BOD @ 45◦ F 

 

Total minimum area required at 45◦ F = 1.4 (48.6) = 68.04 ksf 

 

Minimum area provided by design – 2 (23.75) + 2 (29.5) = 106.5 ksf 

 

First stage loading = 160.15/23.75 = 6.74 lbs BOD5/ksf 

 

Although the first stage loading is within the parameters recommended by manufacturers, 

provisions are made in the design to routinely add dissolved oxygen to the first stage and 

to step feed a portion of the influent directly to the  second stage if desired. 

 

Secondary Clarification 

 

A single secondary clarifier follows the RBC process to separate the settleable solids 

from the treated wastewater. 

 

The clarifier surface area of 128 sf provides an overflow rate at the 63.5 gpm (91,440 

gpd) design flow rate of: 

 

 91,440/128 = 714 gpd/sf 

 

The double sided effluent weir length is about 15.8 lf, providing an overflow rate at the 

63.5 gpm design flow rate of: 

 

 91,440/15.8 = 5787 gpd/lf 

 

Without taking credit for any volume provided by the hoppers, the detention volume is 

5,984 gallons, providing a detention at the 63.5 gpm design flow rate: 

 

5,984(1440) = 94.2 minutes 

     91,440 

 

Two sludge hoppers with side slopes of 1.75:1 and a bottom plan area of 2” square are 

provided.  A submersible pump in each sump is controlled by time clocks to remove the 

accumulated sludge as necessary.  The clock controls operate on an hourly cycle and 

enable the Operator to set the frequency and duration of pumping as required within each 

hour.  The sludge is transferred to the aerobic sludge digester. 

 

Although not required, a surface skimmer is provided to remove any floatables. 

 

 

 

 

 



 44 

Rapid Sand Filtration 

 

The secondary clarifier effluent will flow to a prepackaged rapid sand filter system to 

further reduce the suspended solids and CBOD5.  The design features of the rapid sand 

filter will also raise the dissolved oxygen by 1 to 3 mg/l. 

 

The rapid sand filter is completely automatic in daily operation, only requiring operator 

attention for a periodic chemical cleaning cycle with sodium hypochlorite and detergent 

about every 2 weeks.  The unit designed incorporates several proprietary designs and 

features to enhance operation and to reduce backwash frequencies and volumes. 

 

The system consists of 2 filter cells, each providing 19.5 sf of filtering area.  At the 

design inflow rate of 63.5 gpm, the overall filtering rate is 1.65 gpm/sf and with only one 

filter bed in use, the filtering rate is 3.3 gpm/sf. 

 

The unit utilizes a special feature that automatically “bumps” the filtering media at 

predetermined head losses during operation, breaking up the solids mat at the sand 

interface and permitting the solids to penetrate into the sand bed.  In addition, air is 

introduced to the wastewater above the filter bed surface, creating a roll within the 

wastewater that keeps suspended solids in suspension above the filter bed rather than 

being impinged on the waste/bed interface.  These features permit extended filter runs 

before backwashing and reduce the percentage of filtrate used for backwashing.  The 

combination of the low filtration rate and these features should require backwashing 

(automatic) about once every two days. 

 

The proven design of the system includes an air scour in combination with a clear water 

backwash rate of 12 gpm/sf for a 3.5 minute duration.  Each filter bed is automatically 

backwashed one at a time when a predetermined head loss is reached, with the second 

filter still filtering during the first filter’s backwashing operation. 

 

 

The total volume of filtrate necessary to backwash both filter beds is: 

 

  2 (19.5) (12) (3.5) = 1,617 gallons 

 

Without even considering the constant inflow of filtrate to the clearwell during 

backwashing, the clearwell provides a volume of about 1,645 gallons, suitable for 

backwashing both filters one after the other if necessary. 

 

The backwash wastewaters will flow by gravity to the flow equalization tank.  Any 

residual chlorine from the periodic chemical cleaning cycle will be absorbed/reacted by 

the raw wastewaters in the equalization tank. 

 

Disinfection 

 

Disinfection by chlorination will provide an economical, simply controlled and effective 

disinfection process.  A relatively large contact chamber for the nearly constant inflow 

rate of 62.5 gpm will provide the necessary disinfection by chlorination and permit 

economical effective dechlorination to limit the residual chlorine in the final effluent. 



 45 

 

Detention 

 

The total length of the contact chamber, including the flow measurement portion is 

13.67’, the width is 3’ and liquid depth (at full flow) is 6.45’ for a total volume of 1,980 

gallons. 

 

Detention at full flow = 1,980/62.5 = 31.7 minutes 

 

If it is ever necessary to temporarily bypass the equalization tank, chlorine can be 

temporarily introduced into the tertiary filter’s clear well, providing an additional volume 

of 1,645 gallons for a total volume of 3,625 gallons and a detention of 15.4 minutes at the 

expected peak hourly flow of about 235 gpm. 

 

Chlorine Dosage 

 

Although a dosage of only about 3-5 mg/l is anticipated as necessary to provide a 0.5 

mg/l residual at the outflow from the contact chamber, provisions to dosing at least to 

mg/l are to be provided. 

 

For a 10 mg/l dose: 

 

 lb/day = 10 (0.09) (8.34) = 7.5 of chlorine 

 

Using a full strength 14% sodium hypochlorite solution providing about 1.25 lbs of 

chlorine per gallon: 

 

 Feed rate = 7.5/1.25 = 6 ± gpd for a 10 mg/l dose 

 

 Feed rate = 3 ± gpd for a 5 mg/l dose 

 

A chemical feed pump with an adjustable feed rate of 0-24 gpd and a 30 gallon (min.) 

solution crock is provided. 

 

Dechlorination 

 

The maximum effluent chlorine residual permitted by the SPDES Permit is 0.15 mg/l. 

 

However, due to the length of the outfall and continued reduction in chlorine residual 

during the flow from the treatment facilities to the Van Anden Kill, it is likely that a 

residual of greater than 0.15 mg/l can be maintained as the effluent leaves the treatment 

facilities without exceeding the 0.15 mg/l chlorine residual limit at the actual discharge.  

The Operator should try to maintain a high residual in the effluent as it leaves the 

treatment facilities as a means to prevent Coliform regrowth within the outfall piping, as 

long as the final chlorine residual is 0.15 mg/l or less at the Van Anden Kill. 

 

Provisions to add sodium metabisulfite to the chlorine contact chamber effluent are 

included.  The reaction between sodium metabisulfite and chlorine is measured in 



 46 

seconds with 1.775 parts of sodium metabisulfite required to remove each part of 

chlorine. 

 

With a chlorine residual of 0.5 mg/l at the outlet of the contact chamber and limit of 0.15 

mg/l at final discharge, 0.35 mg/l of chlorine must be removed. 

 

 Chlorine to be removed = 0.35 (.09)(8.34) = 0.253 lbs/day 

 

 Sodium metabisulfite required = 1.775 (0.263) = 0.466 lbs/day 

 

The solubility of sodium metabisulfite at 32◦ F is about 14 lbs per 100 lbs of water or 

about 14 lbs per 12 gallons. 

Using a solution of ½ lbs of sodium metabisulfite per 5 gallons of water will require a 

dosage of about 5 gpd.  A chemical feed pump with an adjustable feed rate of 0-24 gpd 

and a 30 gallon crock (minimum) are provided. 

 

 

Flow Measurement and Recording 

 

The final effluent will pass over a 45◦ vee notch weir prior to discharge.  Exhibit “C” 

provides the head versus flow rate relationship for the weir and shows that the depth of 

flow will be about 5-3/8” at the 62.5 gpm (90,000 gpd) permitted discharge rate. 

 

The flow monitoring/measurement equipment provided will continuously measure, 

indicate and record the instantaneous and total flow rates. 

 

The discharge rate from the final flow meter should be used to fine adjust the flow rates 

in the primary clarifier inlet flow splitter box. 

 

 

Sludge Treatment and Disposal 

 

Sludge from the primary and secondary clarifiers will be combined and aerobically 

digested and thickened.  The digested and thickened sludge must be removed from the 

facilities periodically by a NYDEC certified scavenger for ultimate off site disposal in 

accordance with NYDEC regulations. 

 

Primary Sludge: 

 

It is assumed that the primary clarifiers will remove about 60% of the estimated 300 

mg/l suspended solids in the raw wastewater and that the sludge will be pumped at 3 

to 4% solids. 

 

 Raw sludge = 0.6 (0.09) (300) (8.34) = 135.1 lbs/day 

 

Secondary Sludge: 

 

There are two methods of calculating sludge from secondary clarifiers that follow the 

RBC process: 



 47 

 

a. Typical unsettled RBC effluent = 125 mg/l SS 

Typical settled RBC effluent = 20 mg/l SS or less 

 

  Secondary sludge = (0.09) (125-20) (8.34) = 78.8 lbs/day 

 

b. 0.55 lbs sludge produced /lb of BOD5 removed 

30% BOD5 removal in primary clarifier 

BOD5 to RBC = .7(300) = 210 mg/l 

RBC effluent BOD5 =30 mg/l or less 

BOD5 removed = 0.09 (210-30) (8.34) = 135.1 lbs/day 

 

Secondary sludge = 0.55 (135.1) = 74.3 lbs/day 

 

  Use the more conservative 78.8 lbs/day at 2-3% solids 

 

Total Sludge: 

 

The total daily sludge production is taken as 135.1 lb/day (pri.) plus 78.8 lbs/day (sec.) 

for a total of 213.9 lbs/day. 

 

It is assumed that the sludge will be about 70% VSS, or the volatile sludge will be about 